
Free space

Callout guides do not print.

Prepared for
City of St. Petersburg, Florida

Southwest Water Reclamation Facility 
Treatment Process and Hydraulic 
Evaluation
DRAFT
April 16, 2012  

BDimiceli
Text Box
FINAL


April 3, 2013





 

 

 ii

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Table of Contents 

List of Figures ..................................................................................................................................................... iv 

List of Tables ....................................................................................................................................................... v 
[...]
AWWRF Albert Whitted Reclamation Facility 

BFP belt filter press 

CBOD5 
carbonaceous biochemical oxygen demand,  
5 days 

CCB chlorine contact basin 

CCT chlorine contact tanks 

CFD computational fluid dynamics 

COD total chemical oxygen demand 

CT contact time 

DO dissolved oxygen 

ESS effluent suspended solids 

FDEP 
Florida Department of Environmental  
Protection 

ffCOD floc and filtered chemical oxygen demand 

g/L grams per liter 

GBT gravity belt thickener 

gpd  gallons per day  

gph  gallons per hour 

HLR hydraulic loading rate 

ISS inorganic suspended solids 

k sludge1specific settling parameter 

KA floc aggregation rate coefficient 

KB floc break1up rate coefficient 

MDF maximum daily flow 

MG million of gallons 

mg/L milligrams per liter 

MGD million of gallons per day  

mL/g milliliter per gram 

MLSS mixed liquor suspended solids 

MMF maximum month flow 

MOP manuals of practice 

NH31N ammonia as nitrogen 

  



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Table of Contents

 

 vii

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

NH4 ammonium ion 

NO21N nitrite as nitrogen 

NO31N nitrate as nitrogen 

pCOD particulate chemical oxygen demand 

PHF peak hour flow 

PO41P phosphate 

pph pounds per hour 

RAS return activated sludge 

SBD sludge blanket depth 

Scfm standard cubic feet per minute 

sCOD soluble chemical oxygen demand 

SLR solids loading rate 

SOR surface overflow rate 

SOTE standard oxygen transfer efficiency 

SRT solids retention time 

sTKN soluble total kjeldahl nitrogen 

sTP soluble total phosphorus 

SVI sludge volume index 

SWD side water depth 

SWWRF Southwest Water Reclamation Facility 

TKN total kjeldahl nitrogen 

TN total nitrogen 

TP total phosphorus 

TSS total suspended solids 

Vo initial reference settling velocity 

VS average volatile solids 

Vs interface settling velocity 

VSS volatile suspended solids 

WAS waste activated sludge 

WRF water reclamation facility 



 

 

 ES11

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Executive Summary 

The Southwest Water Reclamation Facility (SWWRF) is one of the four water reclamation facilities owned 

and operated by the City of St. Petersburg. The facility is permitted to treat an annual average daily flow 

(AADF) of 20 million gallons per day (MGD) of wastewater generated in the southwest section of the City. 

Final effluent at the SWWRF is distributed in the City's reclaimed water system or disposed through deep 

injection wells located on the plant property. 

The City is currently considering removing the Albert Whitted Water Reclamation Facility (AWWRF) from 

service and diverting that wastewater to the SWWRF. The plan is to convert the AWWRF to a pump 

station and to divert all of its wastewater to the SWWRF for treatment and disposal. As an effort to be 

proactive and to plan for future needs, the City desired to investigate the treatment capacity of the 

SWWRF and to determine possible hydraulic and process limitations that could restrict the facility for 

handling the additional flows and pollutant loadings generated in the AWWRF’s service area. 

A scope of work was developed by Brown and Caldwell (BC) and approved by the City with the objective 

of establishing the maximum treatment capacity for the SWWRF to meet the existing effluent 

requirements including the flows and pollutant loadings from the AWWRF. In addition, the scope of work 

included planning and recommendations to eliminate hydraulic and treatment process bottlenecks at 

the SWWRF to handle its permitted capacity of 20 MGD. A combination of historical data analysis, 

special sampling data collection, hydraulic and process modeling, and mass balances were used to 

assess the treatment capacity of the liquid and solids processing units at the SWWRF. 

Based on these treatment evaluations, a number of recommendations have been made and are 

provided in this report. The recommendations are based on the prevailing conditions at the time of its 

preparation. The recommendations are intended to provide the City with strategies to plan for future 

needs at the SWWRF. 

Summary of Hydraulic and Treatment Process Assessment 

Historical daily operational data, from January 2007 through November 2011, for the SWWRF and 

AWWRF were reviewed to determine current and future flows and pollutant loadings for the SWWRF. This 

information was complemented by a three week wastewater characterization study to determine 

important influent information and performance at the facility. Hydraulic and process models for the 

SWWRF were built and calibrated to simulate current and future loading conditions for the SWWRF.  

The treatment process evaluation presented in this report did not include the potential capacity of the 

"old plant", which is currently permitted for 4 MGD AADF.  

The hydraulic modeling evaluation of the SWWRF shows the facility to be capable of hydraulically passing 

the projected peak hour flow (PHF) of 40 MGD if all the process units present in the “new plant” are 

operational. In the case that one secondary clarifier is out of service, the hydraulic capacity of the plant 

will reduce to approximately 37 MGD PHF. At flows exceeding 37 MGD, wastewater would still pass 

through the plant; however, the clarifier weirs would be submerged, increasing the propensity of solids 

passing into the secondary effluent and carrying into the filters. The capacity of the effluent pumping 

system and deep injection well is approximately 27 MGD, which will limit the hydraulic capacity of the 

SWWRF. 

The treatment process evaluation indicates that the existing treatment capacity of "new plant" facilities is 

limited by the secondary clarification system at approximately 17 MGD AADF. The aeration system (for 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Executive Summary

 

 ES12

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

carbonaceous removal only), filtration and disinfection facilities have treatment capacities exceeding 20 

MGD AADF. In the case that nitrification occurs at the facility, the capacity of the aeration system will be 

limited to 15 MGD AADF.  

Evaluation of the sludge handling facilities at the 201MGD design flow showed that the WAS holding tank 

and the gravity belt thickener apparently limit the overall plant capacity. The WAS holding tank is used to 

minimize the operating schedule of the GBT, and if the GBT hours of operation are increased, the WAS 

holding requirements decrease. Consequently, the WAS holding tank is not considered to be a true 

limiting process. The limiting process is the GBT. Based on the results of this plan, the treatment 

capacity of the GBT will be exceeded when the average flow reaches approximately 11.5 MGD based on 

a schedule of 12 hours per day, 7 days week. Even though, the treatment capacity of the GBT could be 

increased by extending the run time of the unit, it was not prudent to assume this since it is already run 

almost continuously. The existing anaerobic digesters (two units) and BFPs have adequate capacity to 

stabilize and dewatered the thickened sludge produced at the plant when influent flow reaches 20 MGD 

AADF.   

Recommendations to Increase Treatment Process Capacity 

Based on the treatment process results presented in this plan, the treatment capacity of the facility is 

limited by the secondary clarification capacity of the “new plant” to 17 MGD AADF. The treatment 

capacity is limited by the combination of the projected peak hour flow and the required high mixed liquor 

concentration. Therefore, treatment process alternatives were evaluated to reduce the operating mixed 

liquor in the aeration basins. Two possible treatment modifications were analyzed, being the step1feed 

process and the addition of a new primary clarification system. Both alternatives will increase the 

capacity of the existing secondary process at the SWWRF. The addition of new primary clarifiers will not 

only increase the capacity of the plant but it will significantly reduce the aeration requirements in the 

biological process and will increase the biogas production in the anaerobic digesters. Therefore, even 

though the addition of the new primary clarifiers might have a larger capital investment, it will reduce the 

overall costs associated with operation by decreasing the aeration requirements and increasing the 

biogas production, which could subsequently be used to produce energy at the plant. 

The new fine1bubble aeration system was designed for carbonaceous removal only. Brown and Caldwell 

recommends effective automatic DO control and online ammonia analyzers be implemented at the 

SWWRF to control the aeration system. This will provide operational flexibility to minimize nitrification 

and to produce good1quality/good1settling sludge, which was an important assumption during this plan. 

The sludge processing facilities are limited by the GBT. Therefore, one additional GBT is required at the 

SWWRF to handle the sludge production at flows of 20 MGD AADF.   

 

 

 

 



 

 

 111

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Section 1 

Introduction 

1.1 Purpose 

The City of St. Petersburg owns and operates four water reclamation facilities (WRF). The Southwest WRF 

(SWWRF), located at 3800 54th Avenue South, is permitted to treat an annual average daily flow (AADF) 

of 20 million gallons per day (MGD) of wastewater generated in the southwest section of the City. From 

2007 to 2011, the plant flow averaged approximately 9.4 MGD. For 2011, the plant flow averaged about 

10.4 MGD. Water treated at the SWWRF is distributed in the City’s reclaimed water system or disposed 

through deep injection wells located on the plant site. 

The SWWRF was originally designed to meet secondary effluent standards (carbonaceous and TSS 

removal only) and to produce effluent suitable for reuse. The 201MGD facility was designed and is 

permitted to consist of an “old” plant with a capacity of 4 MGD and a “new” plant with a capacity of 16 

MGD. 

The existing treatment system consists of the following unit processes. 

• Influent pumping 

• Headworks with screening and grit removal 

• Aeration basins using surface aerators (at the time of this project, the upgrades to the aeration 

system to fine1bubble diffusers were underway) 

• Secondary settling tanks 

• Multi1media filtration (anthracite, sand, and gravel) 

• Chlorination for high1level disinfection 

• Ground storage 

• Effluent pumping to reuse 

• Deep injection wells 

• Sludge thickening using gravity belt thickening 

• Anaerobic digestion 

• Sludge dewatering using belt filter presses 

In an effort to upgrade aging equipment and to operate more efficiently, the City is currently converting 

the existing surface aerators to a new system that uses fine bubble diffusers with centrifugal blowers. In 

addition, new headworks is currently being built at the facility to improve preliminary treatment, reliability 

and to increase capacity. 

The City is currently considering removing the Albert Whitted Water Reclamation Facility (AWWRF) from 

service and diverting that wastewater to the SWWRF. The plan is to convert the AWWRF to a pump 

station and to divert all of its wastewater to the SWWRF for treatment and disposal. As an effort to be 

proactive and to plan for future needs, the City desires to investigate the treatment capacity of the 

SWWRF and to determine possible hydraulic and process bottlenecks that could restrict the facility for 

handling the additional flows and pollutant loadings generated in the AWWRF’s service area. 

The scope of work presented for this study includes: 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 1

 

 112

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

• Treatment process capacity evaluation plan, 

• Hydraulic evaluation analysis, 

• Sludge processing evaluation analysis. 

1.2 Approach 

The treatment process assessment of the SWWRF proceeded in several phases to provide a systematic 

approach to determine possible treatment limitations at the SWWRF. Unit process simulations were 

conducted to represent expected operating conditions. The plan was conducted collaboratively with City 

of St. Petersburg and the SWWRF staff. The following activities were conducted as part of the plan: 

• Extensive analysis of historical operation data from 2007 through 2011 

• Special sampling campaign to determine the  wastewater characteristics 

• Field tests to evaluate the impact of additional loads and solids that would be diverted to the SWWRF 

• Evaluation of biological processes and development of simulation models 

• Evaluation and stress testing of secondary clarifiers to determine process capacity 

• Evaluation of existing sludge thickening, anaerobic digesters and sludge dewatering equipment 

• Integration of unit process performance results to determine overall plant capacity 

• Preparation of recommendations for plant upgrades and modifications 

1.3 Objectives 

The objectives of the treatment process assessment included the following: 

1. Establish the maximum treatment capacity for the SWWRF to meet the existing effluent requirements 

including the flows and pollutant loadings from the AWWRF,  

2. Determine the capacity beyond current flow and pollutant loadings to accommodate future conditions 

with combined influent flows and solid loadings. 

3. Recommend improvements and/or operational adjustments for projected increases in flows and 

loadings to handle permitted flow at the SWWRF.  

 



 

 

 211

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Section 2 

Description of the SWWRF 

This section provides an overview of the City’s SWWRF, and permit requirements. 

2.1 Plant Description 

The SWWRF is located at 3800 54th Avenue South and serves the southwest section of the City of St. 

Petersburg, along with the Tierra Verde area of Pinellas County, a portion of the City of Gulfport, and Fort 

Desoto Park. Originally constructed in the 1950s as a primary treatment plant, the facility has undergone 

major expansions and upgrades over the last 60 years. Today, the SWWRF provides secondary 

treatment, effluent filtration, and disinfection. Final effluent is distributed as reclaimed water to a public 

access urban reuse irrigation system. Deep well injection has been also used as the backup effluent 

disposal method.   

In general, the liquid treatment facilities at the SWWRF include influent screening; grit removal; activated 

sludge process, including mechanical aeration and secondary clarification; deep bed filtration; and 

disinfection with sodium hypochlorite. The “old plant” activated sludge treatment train is permitted for 4 

MGD and the “new plant” is permitted for 16 MGD, accounting for a total annual daily flow of 20 MGD as 

annual average flow. Residuals treatment includes gravity belt thickening (GBT), anaerobic digestion, 

and dewatering by belt filter presses (BFP). Residuals are treated to Class B standards and land applied 

by a contract hauler. 

Figure 211 and Figure 212 show the aerial view of SWWRF and a simplified process flow schematic for 

the existing treatment facility, respectively. Table 211 provides a summary of the design data for the 

major unit processes at the treatment facility. 

The existing facilities are grouped into the following categories and discussed in detail in this section. 

• Preliminary Treatment 

• Secondary Treatment Facilities 

• Filtration Facilities 

• Disinfection Facilities 

• Effluent Storage and Disposal Facilities 

• Residuals Processing Facilities 

  



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 2

 

 212

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

 

Figure 2&1.  Aerial View of the SWWRF 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 2

 

 213

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Figure 2&2.  Process Flow Diagram of the SWWRF 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 2

 

 214

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

 

Table 2�1.  Summary of Existing Unit Processes at the SWWRF 

 Parameter Unit Value Notes 

Preliminary Treatment   

Mechanical Screens 
Coarse Screens number 2 located in the influent wet well 

Fine Screens number 2 located in the headworks structure 

Influent Pumping 
Submersible pumps number 4  

Capacity HP 150  

Grit Removal Grit King number 2  

Secondary Treatment   

Aeration Basins 

Old Plant 

Number of basins .. 2 Circular 

Dimensions (diameter x depth) ft 65 x 13  

Total Reactor Volume MG 0.65  

New Plant 

Number of basins .. 2 Rectangular 

Dimensions (L x W x D) ft 268 x 67 x 15  

Total Reactor Volume MG 4.03  

Secondary Clarifiers 

Old Plant 

Number .. 2 Circular 

Diameter  ft 65  

Side Water Depth (SWD) ft 13  

Total Clarifier Volume MG 0.64  

New Plant 

Number .. 3 Circular 

Diameter  ft 135  

Side Water Depth (SWD) ft 12 (#1 &#2) – 15 (#3) 
Old clarifiers and the new clarifier has 
different SWD 

Total Clarifier Volume MG 3.85  

RAS pump capacity GPM 3 pumps at 4200  

Secondary Effluent  

Deep Bed Filtration 

Number of Filters .. 4  

Dimensions (L x W x D)  ft 38 x 37 x 9  

Total Filter Area ft2 5,624  

Disinfection 

Number of CCT’s  2 Uses liquid sodium hypochlorite 

Dimensions (L x W x D)  ft 88 x 103 x 7  

Total Volume ft3 126,896  

Reclaimed Water Storage 
Number of Tanks .. 1  

Volume MG 5  

Effluent Pumping 
Pumps number 5  

Capacity MGD 39.6  

Deep Wells Capacity MGD 27  

Solids Handling Processes 

Sludge Holding Tank 
Number of Tanks .. 1  

Volume gal 110,000  

Gravity Belt Thickener 
Number of Units .. 1  

Size m 2 Belt width 

Anaerobic Digestion Number of Tanks .. 3 2+1 (not currently operational) 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 2

 

 215

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Table 2�1.  Summary of Existing Unit Processes at the SWWRF 

 Parameter Unit Value Notes 

Diameter ft 100  

Side Water Depth ft 22.5 At max level 

Volume MG/each 1.3  

Belt Filter Press 
Number of Units .. 2  

Size m 2 Belt width 

2.1.1 Preliminary Treatment 

The preliminary treatment facility at the SWWRF consists of mechanical bar screening, and grit removal 

units located in the headworks structure. The influent comes to the headwork structure directly from a 

241inch force main and a 541inch gravity sewer line from the Southwest area of the city center. The 

headworks system includes two fine bar screens that remove debris and grit removal chambers that 

separate grit from organics. There is also an in1plant recycle pumping station that returns various side 

stream flows back to the head of the treatment plant. These side streams include GBT filtrate, BFP 

filtrate and filter backwash water. 

Flow metering at this facility consists of five magnetic flow1meters that are capable of measuring the flow 

from, the old and the new influent pump stations, the recycle stations, and the forcemain. 

2.1.2 Secondary Treatment Facilities 

The secondary treatment process at the SWWRF comprises an “old plant” with a rated capacity of 4 

MGD and a “new plant” with a rated capacity of 16 MGD.  

 The “old plant” comprises two circular aeration basins and two secondary settling tanks. The “old plant” 

has been out of service for several years. However, according to the City, these units can be brought 

online at any time if additional capacity is needed. 

The secondary treatment at the “new plant” consists of a conventional activated sludge process. The 

treatment includes two rectangular aeration basins with mechanical aerators for carbonaceous removal 

only and three secondary settling tanks. Currently, the City is replacing their old surface aeration system 

at the “new plant” with a new fine1bubble aeration system and aeration blowers. As part of the aeration 

project in the “new plant”, anaerobic selectors are being added within the aeration basins for process 

control, stability, and improved performance. 

The wastewater is mixed, at the inlet of the aeration basins, with return activated sludge (RAS) from the 

secondary settling tanks. Each aeration basin contains four two1speed mechanical aerators. The mixed 

liquor from the aeration basins then flows into the secondary settling tank distribution structure by 

gravity.  

The flow is then diverted to the online settling tanks for liquid1solids separation. The "new plant" 

treatment train includes three circular clarifiers. All three clarifiers are circular with diameters of 

approximately 1351feet. All three clarifiers are equipped with scum skimming equipment and served by a 

common RAS pump system. A portion of the settled solids are wasted from the system to control the 

biomass inventory in the aeration basins.  

2.1.3 Filtration Facilities 

The filtration facilities include four multi1media filters, and a backwash system that includes a sweep 

system and a backwash water holding basin. The filters are made of Leopold compound, duplex1tile filter 

blocks covered with multiple layers of media. 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 2

 

 216

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

From the clarifiers, the effluent water flows by gravity to the deep bed multimedia filters. This filter 

system is comprised of sand, gravel and anthracite. The multiple layers and irregular shaped media 

allow for the effective removal of fine suspended matter. The water settles through the filter bed and 

then flows into the Chlorine Contact Basin. 

2.1.4 Disinfection System 

Disinfection facilities at the plant include sodium hypochlorite storage, chlorine feed equipment, and a 

chlorine contact basin. The chlorination system is capable of discharging upstream of the filters and/or 

into the mixing boxes of the chlorine contact chamber. 

Filtered effluent is conveyed to the chlorine contact tanks for final disinfection with liquid sodium 

hypochlorite before being stored in the reuse tanks located on the property.  

2.1.5 Effluent Storage and Disposal Facilities 

The SWWRF's effluent storage comprises two reclaimed water storage tanks. The final effluent is stored 

in the two above ground storage tanks to be available for use in the City’s public access urban reuse 

program. If the effluent water does not meet the mandated water quality standards then it is sent to 

deep injection wells as long as it meets the high1level disinfection criteria. These wells also take the 

excess reclaimed water in times of decreased demand. 

2.1.6 Solids Processing Facilities 

Waste activated sludge (WAS) is pumped to a holding tank before feeding them regularly to a GBT with 

polymer addition. The sludge holding tank is equipped with an aeration system to ensure good mixing of 

the sludge. The GBT facility is a three1sided, roofed structure that contains one GBT and has space for a 

future unit. A polymer feed system is used to enhance the thickening process. 

Thickened WAS is then pumped to the anaerobic digesters which are operated at mesophilic 

temperatures (951102 °F). The solids are retained in two of the three digesters for about 30145 days for 

stabilization, breakdown of the organics and pathogen destruction.  

There are currently three circular anaerobic digesters equipped with heaters. Digesters #1 and #3 are 

currently in use. All three digesters are approximately 25 feet tall, 100 feet diameter.  The third digester, 

Digester #2, has been out of service for a considerable amount of time and is no longer usable. 

Anaerobically digested sludge is routed to BFP. The BFP facility consists of a filter processing room, an 

associated electrical equipment room, and a truck loading area. The facility has flow meters that 

measure the amount of flow to the two BFPs. 

Finally, the dewatered biosolids, which generally has 13115 percent solids, is hauled off1site for land 

application as Class B biosolids. 

2.2 Permit Requirements 

The SWWRF is currently permitted for a rated capacity of 20 MGD as AADF. Operation of the Southwest’s 

treatment and disposal facilities is subject to state and federal regulations stated in Florida Department 

of Environmental Protection (FDEP) Operating permit FLA 12884810161DWI/MR which expires on August 

16th , 2012. The City is currently in the process of renewing their operating permit. However, by the time 

this study was completed a new copy of the permit had not been received. No changes to the permit are 

expected. Table 212 summarizes the effluent quality standards for reuse and land application system as 

stated in the existing operating permit. 

 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 2

 

 217

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Table 2�2.  SWWRF Effluent Quality Standards for Reuse and Land Application 

Parameter Unit Limit 

Flow MGD 20 – Annual Average 

Carbonaceous Biochemical Oxygen Demand – 5 days  (CBOD5) mg/L 

20 – Annual Average 

30 – Monthly Average 

45 – Weekly Average 

60 – any one sample 

Total Suspended Solids (TSS) mg/L 5 – any one sample 

Fecal Coliform #/100 mL 25 (maximum) 

pH SU 6.0 . 8.5 

Nitrate (NO3.N) mg/L 12 

Total Residual Chlorine mg/L 
1 – State Minimum 

1.5 – Operating Protocol Minimum 

Turbidity NTU 2.5 . Operating  Protocol Maximum 

 

At the SWWRF, reclaimed water which exceeds the reuse demand, or does not meet the treatment 

requirements of the reclaimed system, is disposed through three existing Class I high1level disinfection 

injection wells located at the SWWRF site. The wells have a combined permitted disposal capacity of 27 

MGD and are currently being operated under the temporary authorization of FDEP Consent Order 921

0092 which expired on December 22nd, 2011. Table 213 summarizes the effluent quality standards for 

deep well injection. 

 

Table 2�3.  SWWRF Effluent Quality Standards for Deep Well Injection 

Parameter Unit Limit 

Flow MGD 27 

Carbonaceous Biochemical Oxygen Demand – 5 days  (CBOD5) mg/L 

20 – Annual Average 

30. Monthly Average 

45.Weekly Average 

60.any one sample 

Total Suspended Solids (TSS) mg/L 

20 – Annual Average 

30. Monthly Average 

45.Weekly Average 

60.any one sample 
[...]
An extensive field data collection campaign and clarifier stress testing were conducted at the SWWRF by 

Brown and Caldwell’s process engineers with the goal of collecting adequate information to understand 

specific on1site information to calibrate the hydrodynamic clarifier model. Appendix F presents a 

technical memorandum summarizing the field data collection, CFD model calibration and treatment 

process assessment results for the SWWRF’s secondary clarification process. 

Table 712 summarizes some of the clarifier characteristics. The secondary clarification system has a 

maximum RAS capacity of 18 MGD. 

 

Table 7�2.  Secondary Clarifier Characteristics    

Parameter Clarifiers 1 & 2 Clarifier 3 

Clarifier Diameter, ft 135 135 

Depth of Outer Wall, ft 12 15 

Centerwell Diameter (Internal), ft 16 16 

Centerwell Depth, ft 7 7 

Effluent Launders Inboard and Outboard Outboard 

Sludge Collection Suction . Organ Pipe Suction . Organ Pipe 

 

The aeration basins and the secondary clarifiers operate as a combined process. The solids loading rate 

(SLR) on the secondary clarifiers is a function of both the flow to the clarifiers (including influent flow and 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 7

 

 715 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

RAS flow) and the MLSS concentration in the aeration basin. As the MLSS concentration increases, the 

clarifier SLR also increases.  In addition, the secondary clarifiers also have hydraulic loading limitations 

to prevent solids washout; and these are represented by the surface overflow rate (SOR). Therefore, the 

CFD model was used to estimate the capacity of the secondary clarifiers in terms of SLR and SOR.  For 

the purpose of this analysis, failure was defined as an excursion of the effluent suspended solids 

exceeding 60 mg/L, which corresponds to the maximum daily value in the existing permit. 

One of the most important factors when assessing the capacity of secondary clarification system is the 

selection of the design mixed liquor settling characteristics. Often, historical operation data on SVI is 

available and can be used as reference or guideline in the selection of the design SVI value. There is an 

inherent uncertainty in sizing clarifiers based on historical SVI data, although Brown and Caldwell 

recommends using the 901percentile value. Based on the January 20071 November 2011 data, average 

and the 901percentile SVI values for the SWWRF are approximately 205 mL/g and 270 mL/g. These 

values are considered high and might be the result of low DO bulking conditions in the aeration basis. 

With the modifications of the existing aeration basins, including new anaerobic selectors and new 

aeration systems, it is expected that the quality of the mixed liquor be improved dramatically. An analysis 

of SVI data from facilities similar to the SWWRF but with adequate aeration control indicated that 901

percentile SVI values ranging from 120 to 150 mL/g can be achieved. Therefore, for the purpose of this 

analysis, this SVI range was adopted for the SWWRF. It should be noted that Brown and Caldwell 

recommends the following in order to minimize high SVI values:  

• Effective automatic DO control to minimize the risk of low DO bulking. 

• The ability to add polymer to enhance settling rates during high flow events. 

The aeration basin’s mixed liquor concentration, adopted for this analysis, was obtained from the BioWin 

modeling dynamic results. The average mixed liquor concentration adopted for this analysis was 

approximately 3,600 mg/L.  

Table 713 summarizes the CFD modeling results for the secondary clarifier assessment of the secondary 

clarifiers at the SWWRF. As expected, the capacity of the secondary clarifiers is significantly affected by 

the selection of the SVI value; the higher the SVI, the lower the capacity of the clarifiers would be. Based 

on the information presented in Table 713, the capacity of the secondary clarification system at the 

SWWRF varies between 14.5 and 17 MGD as annual average daily flow or 29 to 34 MGD as peak hour 

flow. This table also presents, for reference purposes, the capacity of the secondary clarifier if no 

improvements in the SVI are achieved. It should be noted that the capacity at the existing SVI is less than 

the current flow because the mixed liquor concentration was kept at 3,600 mg/L which is approximately 

63 percent higher than the current values.  As the CFD modeling results indicate, the capacity of the 

secondary clarification system at the “new plant” does not have adequate capacity to handle the 

SWWRF’s rated capacity of 20 MGD as annual average flow. However, based on the original design of 

the “new plant”, this was designed to treat an average flow of 16 MGD, not 20 MGD.  

 

 

 

 

 

 

 

 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 7

 

 716 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Table 7�3.  CFD Modeling Results for the Treatment process assessment of the Secondary Clarifiers 

Parameter SVI of 270 mL/g SVI of 150 mL/g SVI of 120 mL/g 

Average MLSS (g/L) 3.60 3.60 3.60 

RAS (MGD) 18 18 18 

Effluent SS (mg/L) 50 49 36 

Sludge Blanket Height (% of total depth) 72 62 65 

SLR (lb/d.fs) 22.5 32.85 36.35 

SOR (gpd/fs) 326 675 792 

Capacity [Average/ Peak] (MGD) 7/ 14 14.5/ 29 17/ 34 

 

Figure 713 shows the velocity vector fields and the concentration distributions of the simulation with an 

average SVI of 120 mL/g. As depicted in this figure, the sludge blanket (defined by the dark orange 

color) builds up above of the center well skirt creating an area prompt to short1circuiting of the flow. This 

allows for the development of a very limited clarification zone between the sludge blanket and the 

surface of the clarifier. Therefore, the higher velocities on the top of the sludge blanket are scouring the 

solids from the blanket to the effluent, limiting the capacity of the secondary clarifiers at the SWWRF. In 

addition, the size of the existing center well is too small providing limited time for flocculation and energy 

dissipation.  

 

 

Figure 7&3.  CFD model prediction for Secondary Clarifier # 1 at a design SVI of 120 mL/g & velocity vector field 

and solids suspended concentration at the maximum blanket level 

 

Input Data: 
Flow = 13.3 MGD 
RAS = 6 MGD 
MLSS = 3.6 g/L 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 7

 

 717 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

As part of this assessment, physical modifications to the internal mechanisms of the secondary clarifiers 

were evaluated in order to increase capacity. Additional modeling was performed to determine if 

additional secondary clarifier capacity could be achieved by increasing the center wells of the secondary 

clarifiers. The flocculator center well is designed to dissipate energy of the incoming flow from the 

reactors as well as to provide contact and adequate detention time to promote flocculation of dispersed 

solids that may have broken up due to high degree of energy and flow conveyance between the reactors 

and the clarifiers. The existing center wells are sized smaller than modern design criteria for achieving 

optimal flocculation.  The existing center wells are located at approximately 12 percent of the clarifier 

diameter and at 40 percent of total clarifier depth. Based on Brown and Caldwell’s experience, the 

optimization alternative proposes a flocculator center well with a diameter of approximately 30 percent 

the clarifier diameter, and the skirt of the well to be extended to 50 percent of the total clarifier depth. 

For the purpose of this analysis, a design SVI of 120 mL/g was adopted. Table 714 summarizes the CFD 

modeling results for this alternative, which indicate that the changes to the existing center wells can 

provide significant capacity benefits at the SWWRF. 

 

Table 7�4.  CFD Modeling Results for the Treatment process assessment for Optimized Center Well 

Parameter Existing Center Well Optimized Center Well 

Center Well Diameter (%) 12 30 

Center Well Depth (%) 40 50 

Average MLSS (g/L) 3.60 3.60 

RAS (MGD) 18 18 

Effluent SS (mg/L) 36 45 

Sludge Blanket Height (% of total depth) 65 60 

SLR (lb/d.fs) 36.35 40.50 

SOR (gpd/fs) 792 931 

Capacity [Average/ Peak] (MGD) 17/ 34 20/ 40 

 

Figure 714 shows the velocity vector fields and the concentration distributions of the clarifier simulation 

with the optimized flocculator center well at a design SVI of 120 mL/g.  

 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 7

 

 718 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

 

Figure 7&4.  CFD model prediction for Secondary Clarifier # 1 with optimized center well and a design SVI of 120 

mL/g & velocity vector field and solids suspended concentration at the maximum blanket level 

 

7.1.3 Filtration and Disinfection 

Filtration is provided by four multi1media filters with a total surface area of 5,624 square feet. Based on 

Brown and Caldwell’s experience and information published in the MOP standards for tertiary filters, a 

filtration rate of less than 4.0 gpm/ft2 based on the average design flow rate and 8.0 gpm/ft2 at peak 

hourly flow is recommended. Applying these criteria, the filter complex capacity is adequate to handle 

the rated capacity of 20 MGD as annual average flow and 40 MGD as peak hour flow. This analysis 

assumes that all four filter basins are operational. The total capacity of the filtration system is 

approximately 30 MGD AADF and 60 MGD PHF. If one filter is out of service, the capacity of the filtration 

system is approximately 25 MGD AADF and 50 MGD PHF. 

Disinfection is provided using sodium hypochlorite addition followed by two chlorine contact basins. For 

reclaimed water, Chapter 621600 F.A.C. requires that the product of the chlorine residual and the 

contact time (or CT) be at least 120 mg1min/L. The required CT can be met using any combination of 

residual chlorine concentration and contact time provided that the chlorine residual is at least 1 mg/L. 

The chlorine feed system is operated to maintain a 4 mg/L residual in the contact basin effluent. Based 

on this residual chlorine concentration, a 30 minute detention time is required to meet the CT 

requirement. The volume of the existing basins provides 30 minutes of detention for a peak hourly flow 

in excess of 40 MGD. Therefore, the existing disinfection process at the SWWRF has adequate capacity 

to handle the plant’s rated capacity of 20 MGD as annual average flow. The capacity of the disinfection 

system is approximately 23 MGD AADF and 46 MGD PHF. 

Input Data: 
Flow = 13.3 MGD 
RAS = 6 MGD 
MLSS = 3.6 g/L 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 7

 

 719 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

7.1.4 Summary of Treatment Process Assessment 

The results of the treatment process capacity evaluation are summarized in Figure 715. These results 

represent the capacity of the ‘new plant” only. 

This analysis indicated that the existing "new plant" has an overall capacity of approximately 17 MGD, 

and it is limited by the secondary clarification system. The aeration, filtration and disinfection facilities all 

have treatment capacities exceeding 20 MGD. In the case of the aeration system, this analysis assumes 

that the plant will be able to limit nitrification and operate as a carbonaceous removal plant only without 

affecting the quality of mixed liquor. If nitrification occurs, then the capacity of the aeration system will 

be de1rated from 20 MGD to approximately 15 MGD. 

Plant modifications might be required to increase the capacity of the secondary clarifiers, which might 

include the addition of primary clarifiers, modification of the existing aeration basins to operate as a 

step1feed reactor, or the need to add additional secondary clarifiers. These alternatives were evaluated 

and are presented in Section 7.2 of this report. 

 

 

Figure 7&5.  Summary of Process Capacity Evaluation for the SWWRF’s new plant 

 

7.2 Alternative Analysis 

As part of this project, modifications to the existing SWWRF were evaluated in order to increase the 

through1put rates of those units limiting the overall capacity of the system. Based on the results 

presented in Section 7.1, the overall capacity of the SWWRF is limited at 17 MGD by the secondary 

clarification system. Therefore, the following alternatives were evaluated in order to increase the 

capacity to 20 MGD: 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 7

 

 7110 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

• Alternative 1: Step1feed system,  

• Alternative 2: New primary clarifiers,  

• Alternative 3: New secondary clarifiers.   

All these alternatives aimed at reducing the loadings to the existing secondary clarifiers, which is the 

capacity1limiting process unit at the SWWRF. 

7.2.1 Alternative 1: Step&Feed System 

The process modifies the existing reactor configuration at the SWWRF by splitting the influent feed point 

along the length of the reactor. This process allows reduction of the overall mixed liquor concentrations 

applied to the secondary clarifiers, especially when the clarifiers need it the most, at high flow events. 

Figure 716 shows the BioWin process flow schematic for this configuration. Different step1feed 

proportions were evaluated with the BioWin model; however, the one that worked the best and is 

recommended during this analysis is that 50 percent of the influent flow is fed to the front1end of the 

reactor while the other 50 percent is diverted to the middle section of the reactor. During wet weather 

flows, influent flows in excess of 30 MGD will be directed to the last zone (3B) of the aeration basins for 

biological contact treatment. This step1feed configuration allows reducing the mixed liquor levels 

significantly compared to the current operation of the plant. 

   

 

Figure 7&6.  BioWin process flow schematic for the Step&Feed configuration  

 

The BioWin model was used to determine the aeration requirements for this alternative. These values 

were used to estimate the aeration demands during average and peak hour conditions for the SWWRF 

and the results are summarized in Table 715. In general, the existing aeration system is capable of 

handling the aeration demands for carbonaceous removal only at 20 MGD; similar to the results 

presented previously. Similar to the results presented in Table 711, if nitrification occurs in the aeration 

basin, additional aeration capacity (diffusers and blowers) will be required. 
  

SWWRF+AWWRF Anaerobic Zone 1 Zone 2 FST Effluent

Digester

WAS Storage TankGBT

BFP

Sludge

Zone 3A Zone 3B



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 7

 

 7111 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Table 7�5.   Summary of Aeration Requirements for Alternative 1 
[...]
cake. Historical data indicates that currently the digested biosolids at the SWWRF has approximately 

2.5% solid and the final dewatered cake has a solids concentrations of approximately 15% solids. The 

BFPs are currently operated 14 hours per day and 4 days per week. BFP’s are limited to a maximum SLR 

of 700 pph/m of belt width and maximum HLR of 75 gpm/m of belt width. 

8.3.1 Base Option and Alternatives 1 and 3 

For base option and Alternatives 1 and 3, the detention time in the sludge holding tank would be around 

3.9 hours at maximum month production rates. Although not limiting the capacity, additional sludge 

storage volume might be necessary if the facility would like to operate the GBT more efficiently. Table 815 

summarizes the operating conditions of existing process units for the Base Option and Alternatives 1 

and 3 at average, max month, and max day solid production rates. 

At the rated capacity of 20 MGD, the solids and hydraulic loadings to the existing single GBT at the 

SWWRF will exceed the limiting SLR and HLR values presented in Table 814 based on the current 

operation of 12 hrs per day, 7 days per week. Based on these results, the existing GBT has a capacity to 

handle future sludge production up to 11.5 MGD as annual average flow. Since it is not prudent to 

increase to increase the time that the GBT is operation, Brown and Caldwell recommends adding an 

additional 21meter GBT. 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 8

 

 814 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Table 815 shows the anaerobic digesters’ detention time for annual average, maximum month and 

maximum day solid production with two units operational. Based on these results, the existing anaerobic 

digesters have adequate capacity to handle the projected sludge production at the SWWRF. 

As Table 815 indicates, the solids and hydraulic loading rates to the existing two BFPs at the SWWRF will 

exceed the recommended values presented in Table 814 at 20 MGD capacity based on current operation 

of 14 hours, 4 days per week. Based on the data presented in Table 814, the existing BFPs have 

adequate capacity to handle the secondary sludge production up to 16 MGD as annual average flow if 

the existing schedule operation is maintained. In order to increase the capacity of the BFPs at the 

SWWRF, Brown and Caldwell recommends increasing the operation time to 12 hours for 6 days per 

week. This change will allow the existing BFP to handle the secondary sludge produce at 20 MGD as 

annual average flow.  

 

Table 8�5.  Operating Conditions of Existing Units at 20 MGD AADF for Base Option and Alternatives 1 and 3 

 Annual Average Max Month Max Day 

Holding Tank 

Detention Time, hr 6.3 4.9 3.7 

GBT (operated 12 hrs X 7 days/week) 

SLR, pph/m of belt width 1,458 1,875 2,500 

HLR, gpm/m of belt width 291 375 500 

Anaerobic Digestion (2 units on.line) 

SRT,days 25 20 19 

BFP (operated 14 hrs x 4 days/week) 

SLR, pph/m of belt width 689 886 1,181 

HLR, gpm/m of belt width 55 71 94 

  

8.3.2 Alternative 2 

Table 816 reviews the operating conditions of existing units for Alternative 2 when primary clarifiers are 

included to the existing plant. 

For Alternative 2, the detention time in the sludge holding tank would be around 4.0 hours at maximum 

month production rates. Similar to the previous scenario, this limited detention time will not limit the 

capacity of the plant. 

At the rated capacity of 20 MGD, the solids and hydraulic loadings to the existing single GBT at the 

SWWRF will exceed the limiting SLR and HLR values. Brown and Caldwell recommends adding an 

additional 21meter GBT. The existing anaerobic digesters have adequate capacity to handle the projected 

sludge production at the SWWRF. As Table 816 indicates, the solids and hydraulic loading rates to the 

existing two BFPs at the SWWRF will exceed the recommended values. Brown and Caldwell recommends 

increasing the operation time to 12 hours for 6 days per week.   



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 8

 

 815 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Table 8�6.  Operating Conditions of Existing Units at 20 MGD AADF for Alternative 2 

 Annual Average Max Month Max Day 

Holding Tank 

Detention Time, hr 5.50 4.00 3.0 

GBT (operated 12 hrs X 7 days/week) 

SLR, pph/m of belt width 1,667 2,292 3,129 

HLR, gpm/m of belt width 333 458 625 

Anaerobic Digestion (2 units on.line) 

SRT, days 27 18 13 

BFP (operated 14 hrs x 4 days/week) 

SLR, pph/m of belt width 619 967 1,320 

HLR, gpm/m of belt width 49 77 106 

8.4 Conclusions/Recommendations 

The treatment process assessment of the solids processing facilities at the SWWRF indicated that the 

existing GBT will limit the overall capacity of the plant at 11.5 MGD. The sludge holding tank would have 

very short detention times which might eliminate the function of the tank; however, the holding tank is 

not considered to be a “real” limiting process for the SWWRF. The existing anaerobic digesters (two 

units) have adequate capacity to handle the projected sludge values presented in Table 811.  

Based on the results presented herein, at least one additional GBT unit must be installed and the 

operating schedule of the GBTs be extended in order to handle the projected sludge production at 20 

MGD. 

Table 817 summarizes recommended action items to handle 20 mgd flow and loading for each 

alternative.  

 

Table 8�7.  Recommended Modifications for Solid Handling Facilities to Treat 20 MGD AADF 

Solid Handling 

Process 
Base Scenario and Alternatives 1 and 3 Alternative 2 

GBT Install one 2.m belt width GBT and operate continuously Install one 2.m belt width GBT and operate continuously 

Anaerobic Digesters No action necessary No action necessary 

BFP Change operating schedule to 14 hours for 7 days/week Change operating schedule to 12 hours for 7 days/week 

 

It must be noted that the evaluations presented above includes no consideration of redundancy. It is 

recommended to take account of the redundancy requirements especially for thickening and dewatering 

processes since these units are required to be in operation for long hours1almost continuously. At least 

one thickening and one dewatering unit or additional storage capacity (likely upstream of the GBTs) 

should be considered for redundancy purposes.



 

 

 911

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Section 9 

Summary and Recommendations of 
the Treatment Process Assessment 

This section provides a summary of the results of treatment process assessment of the SWWRF. A 

combination of historical data analysis, special sampling data collection, process modeling, and mass 

balances were used to assess the treatment capacity of the liquid and solids processing units at the 

SWWRF to investigate the capabilities of this plant to handle the combined flows from the SWWRF’s and 

AWWRF’s  service areas.  

9.1 Summary of Treatment process assessment of the SWWRF 

The results of the treatment process capacity evaluation are summarized in Figure 911. The treatment 

capacity values presented in this figure do not include the potential capacity of the "old plant", which is 

currently permitted for 4 MGD AADF. For the purpose of this analysis, it was assumed that the existing 

mechanical aerators in the “new plant” were replaced by a fine1bubble aeration system as 

recommended in the 2009 PDR prepared by Boyle Engineering Corporation. 

The hydraulic modeling evaluation of the SWWRF shows the facility to be capable of hydraulically passing 

the projected peak hour flow of 40 MGD if all the process units present in the “new plant” are 

operational. In the case that one secondary clarifier is out of service, the hydraulic capacity of the plant 

will be reduced to approximately 37 MGD PHF. At flows exceeding 37 MGD, wastewater would still pass 

through the plant; however, the Clarifier weirs would be submerged, increasing the amount of solids 

passing into the secondary effluent and carrying into the filters. 

The treatment process evaluation indicates that the existing treatment capacity of "new plant" facilities is 

limited by the secondary clarification system at approximately 17 MGD AADF. The aeration system (for 

carbonaceous removal only), filtration and disinfection facilities have treatment capacities exceeding 20 

MGD AADF. In the case that nitrification occurs at the facility, the capacity of the aeration system will be 

limited to 15 MGD AADF.  

Evaluation of the sludge handling facilities at the 201MGD design flow showed that the WAS holding tank 

and the gravity belt thickener apparently limit the overall plant capacity. The WAS holding tank is used to 

minimize the operating schedule of the GBT, and if the GBT hours of operation are increased, the WAS 

holding requirements decrease. Consequently, the WAS holding tank is not considered to be a true 

limiting process. The limiting process is the GBT. Based on the results of this plan, the treatment 

capacity of the GBT will be exceeded when the average flow reaches approximately 11.5 MGD based on 

a schedule of 12 hours per day, 7 days week. Even though, the treatment capacity of the GBT could be 

increased by extending the run time of the unit, it was not prudent to assume this since it is already 

operating almost continuously. The existing anaerobic digesters (two units) and BFPs have adequate 

capacity to stabilize and dewatered the thickened sludge produced at the plant when influent flow 

reaches 20 MGD AADF.   



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation Section 9

 

 912 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

 

Figure 9&1.  Summary of Treatment Process Capacity Evaluation Results  

 

9.2 Recommendations 

Based on the treatment process results presented in this plan, the treatment capacity of the facility is 

limited by the secondary clarification capacity of the “new plant” at 17 MGD AADF. The treatment 

capacity is limited by the combination of the projected peak hour flow and the high mixed liquor 

concentration. Therefore, treatment process alternatives were evaluated to reduce the operating mixed 

liquor in the aeration basins. Two possible treatment modifications were analyzed, being the step1feed 

process and the addition of a new primary clarification system. Both alternatives will increase the 

capacity of the existing secondary clarification process at the SWWRF. The addition of new primary 

clarifiers will not only increase the capacity of the plant but it will significantly reduce the aeration 

requirements in the biological process and will increase the biogas production in the anaerobic 

digesters. Therefore, even though the addition of the new primary clarifiers might have a larger capital 

investment, it will reduce the overall costs associated with operation by decreasing the aeration 

requirements and increasing the biogas production, which could subsequently be used to produce 

energy at the plant. 

The new fine1bubble aeration system was designed for carbonaceous removal only. Brown and Caldwell 

recommends effective automatic DO control and online ammonia analyzers be implemented at the 

SWWRF to control the aeration system. This will provide operational flexibility to minimize nitrification 

and to produce good1quality settling sludge, which was an important assumption during this plan. 

The sludge processing facilities are limited by the GBT. Therefore, one additional GBT is required at the 

SWWRF to handle the sludge production at flows of 20 MGD AADF.   

 



 

 

 1011

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Section 10 

Limitations 

This document was prepared solely for the City of St. Petersburg in accordance with professional 

standards at the time the services were performed and in accordance with the contract between the City 

of St. Petersburg and Brown and Caldwell dated November 22, 2008 as amended. This document is 

governed by the specific scope of work authorized by the City of St. Petersburg; it is not intended to be 

relied upon by any other party except for regulatory authorities contemplated by the scope of work. We 

have relied on information or instructions provided by the City of St. Petersburg and other parties and, 

unless otherwise expressly indicated, have made no independent investigation as to the validity, 

completeness, or accuracy of such information.  

 



Southwest Water Reclamation Facility Treatment Process and Hydraulic Evaluation 

 

 A

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
1420811SWWRFCapacityAssessmentReport_Final120130403 

Appendix A: SWWRF Historical Operational Data from 
January 2007 through November 2011 

 

 



 

0

5

10

15

20

25

In
fl

u
e

n
t F

lo
w

 (M
G

D
)

Date

Figure 1 - SWWRF Influent Daily Flow

Daily Avg. 7-d Avg. 30-d Avg.



 

0

2

4

6

8

10

12

14

16

Jan-07 Jul-07 Jan-08 Jul-08 Jan-09 Jul-09 Jan-10 Jul-10 Jan-11 Jul-11

Fl
o

w
 (M

G
D

)

Months

Figure 2 - SWWRF Monthly Average Flows



 

0

500

1,000

1,500

2,000

2,500

3,000

3,500

In
fl

u
e

n
t  

C
o

n
ce

n
tr

at
io

n
, m

g
/L

Date

Figure 3 - SWWRF Influent CBOD5 and TSS Concentrations

BOD Concentration TSS Concentration



 

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

Jan-07 Jul-07 Jan-08 Jul-08 Jan-09 Jul-09 Jan-10 Jul-10 Jan-11 Jul-11

C
B

O
D

 L
o

ad
 (l

b
/d

)

Months

Figure 4 - SWWRF Influent CBOD5 Loads



 

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

Jan-07 Jul-07 Jan-08 Jul-08 Jan-09 Jul-09 Jan-10 Jul-10 Jan-11 Jul-11

TS
S 

Lo
ad

 (l
b

/d
)

Months

Figure 5 - SWWRF Influent TSS Loads



 

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

8,000

9,000

10,000

Jan-07 Jul-07 Jan-08 Jul-08 Jan-09 Jul-09 Jan-10 Jul-10 Jan-11 Jul-11

N
H

3
-N

, T
K

N
 a

n
d

 T
P

 L
o

ad
s 

(l
b

/d
)

Months

Figure 6 - SWWRF Influent NH3-N, TKN and TP Loads

NH3-N TKN TP



 

60

65

70

75

80

85

90

1/1/2010 7/1/2010 1/1/2011 7/1/2011

Te
m

p
e

ra
tu

re
 (o

F)

Date

Figure 7 - SWWRF Influent Temperature



 

0

500

1,000

1,500

2,000

2,500

3,000

3,500

1/1/2007 1/1/2008 1/1/2009 1/1/2010 1/1/2011

M
LS

S,
 m

g
/L

Date

Figure 8 - SWWRF MLSS

Daily 30-d MA



 

0

1

2

3

4

5

6

7

8

9

10

1/1/2007 1/1/2008 1/1/2009 1/1/2010 1/1/2011

M
C

R
T
, d

a
y
s

Date

Figure 9 - SWWRF Solids Retention Time



 

0

50

100

150

200

250

300

350

400

450

500

1/1/2010 7/1/2010 1/1/2011 7/1/2011

Sl
u

d
ge

 V
o

lu
m

e 
In

d
e

x 
(m

L/
g)

Date

Figure 10 - SWWRF Sludge Volume Index



 

0

2

4

6

8

10

12

14

16

18

1/1/07 7/1/07 1/1/08 7/1/08 1/1/09 7/1/09 1/1/10 7/1/10 1/1/11 7/1/11

E
ff

lu
e

n
t 
 C

o
n

c
e

n
tr

a
ti

o
n

, m
g

/L

Date

Figure 11 - SWWRF Final Effluent CBOD5 and TSS

BOD TSS



 

0

5

10

15

20

25

30

1/1/07 7/1/07 1/1/08 7/1/08 1/1/09 7/1/09 1/1/10 7/1/10 1/1/11 7/1/11

E
ff

lu
e

n
t 
N

it
ro

g
e

n
 C

o
n

c
e

n
tr

a
ti

o
n

, 
m

g
/L

Date

Figure 12 - SWWRF Final Effluent N Species

TKN NH3-N NO2-N NO3-N



 

0

1

2

3

4

5

6

1/1/07 7/1/07 1/1/08 7/1/08 1/1/09 7/1/09 1/1/10 7/1/10 1/1/11 7/1/11

E
ff

lu
e
n

t 